
University of New Orleans University of New Orleans 

ScholarWorks@UNO ScholarWorks@UNO 

University of New Orleans Theses and 
Dissertations Dissertations and Theses 

5-21-2004 

Combined Anaerobic/Aerobic Treatment for Municipal Combined Anaerobic/Aerobic Treatment for Municipal 

Wastewater Wastewater 

Harold Padron 
University of New Orleans 

Follow this and additional works at: https://scholarworks.uno.edu/td 

Recommended Citation Recommended Citation 
Padron, Harold, "Combined Anaerobic/Aerobic Treatment for Municipal Wastewater" (2004). University of 
New Orleans Theses and Dissertations. 93. 
https://scholarworks.uno.edu/td/93 

This Thesis is protected by copyright and/or related rights. It has been brought to you by ScholarWorks@UNO with 
[...]
The microorganisms responsible for the degradation of organic matter are 

aerobic and facultative heterotrophic bacteria. Due to the selective pressure exerted by 

sludge settling the culture is flocculent with most organisms growing in large clumps of 

flocs. Some higher organisms, such as protozoa abound in the sludge, feeding upon 

bacteria. Fungi can also be present sometimes. However, they are considered a 

nuisance due to its filamentous morphology which prevents the formation of dense floc, 

thus reducing the settling velocity (Leslie et al., 1980).  

 

An important feature of the solids contact process is the short hydraulic retention 

time (HRT) in the aeration tank.  The HRT can as short as one hour or even less. 

However, the detention time in the aerator depends on several factors especially on the 

wastewater characteristics and the effluent requirements. Jimenez (2000) operated a 

pilot plant comprised of: a trickling filter, an aerated solid contact tank, and a secondary 

clarifier treating domestic sewage. The researcher reported that the minimum ASCC 

hydraulic residence time in which bioflocculation occurs satisfactorily as to produce final 

effluent SS concentrations of less than 20 mg/L is 15 min. The same author stated that 

in order to have a more stable operation the minimum hydraulic detention time 

recommended is 20 min. Later, in 2002 Jimenez performed some modifications to its 

experimental unit. The most important modification was the addition of a rotating fine 

 



 25

screen and bypassing the trickling filter unit to operate the aeration chamber as an 

activated sludge reactor with a short hydraulic detention time. In this research Jimenez 

(2002) varied the HRT in the aeration chamber from as low as 5 minutes up to 60 

minutes, and obtained a final effluent with less than 30 mg/L of suspended solids using 

an HRT as low as 10 minutes, and 88% removal efficiency of SS in 30 minutes of 

flocculation. The researcher also obtained 50% and 86% removal efficiencies of 

colloidal and particulate COD respectively, with a HRT of 30 minutes in the ASCC. 

 

As mentioned before, oxygen is utilized by aerobic microorganisms to oxidize the 

organic matter present in the wastewater. Based on the previous statement it is easy to 

understand that proper aeration is essential for optimum operation of the system. Air 

can be introduced to the aeration tank by diffusers or nozzles located near the bottom of 

the tank or by mechanical mixers which entrain air to the system by producing 

turbulence at the air-liquid interface. Factors affecting the oxygen transfer are bubble 

size, diffuser air rate, diffuser placement, velocity of the surrounding medium, and 

impeller speed and size (Syed et al., 1994).  The rate at which oxygen is consumed by 

microorganisms in the biological reactor is called the oxygen utilization rate. The oxygen 

utilization rate is a function of the both the wastewater and the reactor characteristics 

(Peavy, Rowe, and Tchobanoglous, 1985). Jimenez (2000) obtained excellent final 

effluent quality with dissolved oxygen levels as low as 0.5 mg/L; however, for ASCC 

design, DO levels between 1.0 and 1.4 mg/L were recommended to produce a very 

good final effluent.  

 

 



 26

As explained before, the mixed-liquor suspended solids from the aeration tank 

must be settled in a sedimentation basin to produce a well-clarified effluent. The solids-

liquid separation unit is also referred to as the secondary clarifier. The secondary 

clarifier in general must perform two basic functions: provide clarification to produce a 

high-quality effluent and provide thickening of settled solids. To fully accomplish its 

functions the sedimentation tank must have enough depth, so that the solids are not lost 

in the effluent and, at the same time, there is storage for the settled solids for thickening 

and maintaining an adequate sludge blanket. If sufficient sludge blanket is not 

maintained, unthickened sludge will be returned to the aerator and excessive sludge will 

have to be handled and treated (Syed et al., 1994). Part of the settled sludge is returned 

from the clarifier to the aeration tank to maintain the desired food-to-microorganism 

ratio. The most common operational return flow range is 20-30 percent of the average 

inlet flow. However, the return flow requirement is determined from settling tests of the 

MLSS.  The excess sludge is wasted either from the effluent line of the aeration tank of 

from the return sludge line (Syed et al., 1994). 

 

2.4.1. Excess Sludge  

The major byproduct from colloidal particle flocculation and from the aerobic 

degradation of soluble organic matter is excess sludge, commonly referred to as 

secondary sludge. In activated sludge systems this secondary sludge contains 

appreciable amounts of insoluble organic matter that have been flocculated by the 

action of bacteria (Syed et al., 1994). 

 



 27

So much sludge is produced in aerobic systems that its disposal represents a 

major expenditure in wastewater treatment plants.  Part of the expenditure arises from 

the need to stabilize and dewater the sludge prior to disposal.  The main purposes of 

stabilization are to reduce pathogens, eliminate offensive odors and control the potential 

for putrefaction of organic matter. Sludge dewatering is necessary to remove moisture 

so that the sludge cake can be transported and can be composted or disposed by 

landfilling or incineration. In general, the problems involved with handling and disposing 

the sludge are complex. According to Peavy et al. (1985) sludge disposal facilities 

usually represent 40 to 60 percent of the construction cost of wastewater-treatment 

plants, accounts for as much as 50 percent of the operating cost, and are the cause of a 

disproportionate share of operating difficulties. The problem of sludge generation is 

especially important in developing countries that lack the technology and expertise 

needed. Therefore, it is important to find new technologies or system configurations that 

help to reduce the amount of sludge to be treated and/or disposed.  This need is one of 

the justification for this research project. 

 

 



 28

 

 

 

3. EXPERIMENTAL SETUP AND DESIGN 
 

This study is part of an extended experimental program aimed to determine the 

feasibility and efficiency of combined anaerobic/aerobic treatment of domestic 

wastewaters. The project started with Corzo (2001). She studied the feasibility and 

efficiency of chemical and biological flocculation of the effluent of an anaerobic fluidized 

bed reactor (AFBR) treating municipal wastewater.  Subsequently Bustillos (2002) 

investigated the effect of varying the hydraulic retention time (HRT) in the aerobic solids 

contact chamber (ASCC) to improve the quality of the final effluent of the AFBR/ASCC 

system. The present study has the main objective of evaluating the efficiency of pre-

digestion of solids in the anaerobic fluidized bed reactor. The experimental program will 

continue, and at present, Mr. Eudomar Silva is studying the efficiency of the system 

using an UASB reactor instead of an AFBR. 

 

The present research, like its predecessors, was developed and carried out 

utilizing the pilot scale plant located within the University of New Orleans facility at the 

Marrero Municipal Wastewater Treatment Plant, 6250 Lapalco Boulevard, Marrero, 

Louisiana 70072.   

 

For the present study the AFBR reactor was operated and monitored from 

December 2002 to December 2003.  Total COD, total suspended solids (TSS), volatile 

 



 29

suspended Solids (VSS), biogas generation, CH4 generation, Nitrates concentration 

were parameters measured during the experimental program.  

 

3.1. Pilot Plant Description  

The pilot plant is a combined aerobic/anaerobic system. The major components 

of the system are: a rotating screen or rotational strainer, an anaerobic fluidized bed 

reactor, an aerated solid contact chamber, and a secondary clarifier.  Figure 3-1 shows 

a diagram of the pilot plant    

 

 

Figure 3-1 Pilot plant diagram 

 

 

3.1.1. Feeding System 

Wastewater is pumped from the grit chamber splitter box by a 372.5 W (½ hp) 

centrifugal pump (No. 1). (Specifications of each piece of equipment, with its respective 

number are presented in Table 3-3). The inlet of the pump No. 1 is connected to a 

straining device to remove coarse material. The straining device consists of a perforated 

 



 30

0.91 m (3 ft) section of 10.2 cm (4 in) diameter PVC pipe. The orifices are 5.08 cm (2 in) 

in diameter. The perforated pipe is wrapped in “chicken wire” of 9.5 mm (3/8 in) mesh 

size.  The whole straining device is protected by a 20.32 cm (8 in) diameter and 3 m 

long PVC encasement pipe. Figure 3-2 illustrates the straining device.  

 

 

Figure 3-2 Strainer device 

 

Pump No. 1 delivers the wastewater through 50 m (164 ft) of 2.54 cm (1 in) 

diameter PVC pipe to a rotational strainer (No. 2).  The flow handled by pump No. 1 is 

about 3.7 L/s (3,500 GPH). This flow is higher than the operational flow of the pilot plant 

which is about 0.4 L/s (133 GPH).  Consequently, excess wastewater is wasted from 

the rotational strainer to one of the full-scale plant’s primary clarifiers.  

  

 



 31

The rotational strainer removes solids larger than 0.5 mm.  The unit has a blade 

assembly located along its frontal part in such a way that the blade is free to move and 

conform to the contour of the rotating screen cylinder. This blade, which is the full length 

of the cylinder, rides in contact with the surface of the rotating screen cylinder removing 

the solids and channeling them to a collection tank for future disposal.  

 

The rotating screen’s effluent is pumped with a 74.6 W (1/10 hp) centrifugal 

pump (No. 3) to a 120-L distribution tank located on the roof of the pilot plant.  An 

electric 186.4 W (¼ hp) drum mixer (No. 4) continuously stirs the contents of the 

distribution tank in order to prevent the sedimentation of solids and obtain a 

homogeneous wastewater. 

Wastewater flows by gravity from the distribution tank to a 57 L (15 gal) conical 

bottom tank (mixing tank), where it is mixed with the sludge wasted from the secondary 

clarifier. These two streams are mixed by a 14.9 W (1/50 hp) submersible pump (No. 5) 

located inside the tank. In addition to mixing the streams, the turbulence created by the 

submersible pump No. 5 prevents solids sedimentation in the mixing tank. The flow of 

screened wastewater to the mixing tank is controlled by a float valve, which is set to 

have a constant volume of 37.85 L (10 gal) in the mixing tank. This volume allows a 

proper blending of the wasted sludge (which has high concentration of solids) with the 

screened wastewater (which has low concentration of solids), thus minimizing solids 

shock loads to the AFBR.   

The wastewater and wasted sludge mixture is fed to the AFBR by a diaphragm 

pump (No. 6). The flow rate delivered to the AFBR is controlled by adjusting the pump 

 



 32

settings. The flowrate fed to the AFBR was maintained at 125 L/h (33 GPH) throughout 

the experimental phase. It is important to highlight that not all the wastewater and 

sludge mixture was fed to the AFBR. Part of this mixture was used to feed first an 

anaerobic upflow packed filter (AUPF), which was later replaced by an upflow anaerobic 

sludge blanket (UASB) reactor. The flowrate to these anaerobic units (AUPF and 

UASB) was maintained at 80 L/h (21.1 GPH). Therefore, only 61 % of the wastewater-

sludge mixture in the mixing tank was fed to the AFBR, the rest (39%) was fed to the 

alternative reactors (AUPF and UASB). The effluent of these alternative units was sent 

to the pilot plant final effluent discharge line. 

 

3.1.2. Granular Activated Carbon Anaerobic Fluidized Bed Reactor 

An anaerobic fluidized bed reactor with granular activated carbon as support 

media was used throughout the course of this study. The anaerobic reactor is a 

cylindrical tank with a 60-degree conical bottom. The tank is made of medium density 

polyethylene. It has a nominal capacity of 400 L (110 gal.), a diameter of 0.86 m (33.85 

in) and a height of 1.16 m (45.67 in).  For monitoring purposes several sampling ports 

are arranged along the experimental AFBR allowing media and solids samples to be 

taken. The gas produced in the reactor was collected and stored in a collection-

measurement tank. Figure 3-3 shows the AFBR with its sampling ports. 

 

 



 33

 

Figure 3-3 Anaerobic Fluidized Bed Reactor 

 

The AFBR has an internal recirculation system that withdraws reactor effluent 

from near the top and pumps it to the bottom of the reactor. The purpose of the 

recirculation, as explained on the literature review, is to increase the upflow velocity to 

fluidize the bed.  The recirculation is achieved utilizing a 372.5 W (½ hp) centrifugal 

pump (No. 7). The wastewater and wasted sludge mixture is fed from the mixing tank to 

the recycle line of the AFBR by the diaphragm pump No. 6. This configuration assures 

that the influent is introduced to the reactor through its bottom. The AFBR effluent is 

discharged near the top of the reactor. Figure 3-4 is a schematic representation of the 

AFBR showing the recirculation system. 

 

 



 34

 

Figure 3-4 Schematic representation of the AFBR 

Table 3-1 Characteristics of the activated carbon used as support media (Corzo, 2001) 

• Density: 0.48 g/cm3 

• Mesh: 40/80 

• Surface Area: 1150 m2/g 

 

3.1.3. Aerated Contact Chamber  

The effluent of the AFBR is fed directly to the aerated contact chamber (ACC) by 

gravity. Therefore, the ACC influent flowrate is the same as that of the AFBR.  Two 

different aeration contact chambers (ACC) were used to provide two different hydraulic 

retention times in the aerated solids contact process. The ACCs consist of polyethylene 

cylindrical tanks one of 202 L (53 gal) and the other of 114L (30gal). The aeration 

chambers are equipped with a fine bubble diffuser system fed by a 559.3 W (¾ hp) 

 



 35

compressor (No. 8). The compressor provides air to maintain the required dissolved 

oxygen levels in the aeration chamber and the velocity gradient for uniform mixing. The 

air injected to the ACC was regulated by a valved rotameter.  Table 3-2 shows the 

specification of the air diffuser system. 

 

Table 3-2 Specifications of the air diffuser system (Bustillos, 2002) 

• Type of diffusers: heat bonded silica fine-pore diffusers 

• Number of diffusers: 6 

• Shape of diffusers: rectangular 

• Length of diffusers: 15 cm 

• Width of diffusers: 4 cm 

• Max. pore size: 80 µm 

• Estimated bubble size: 0.5-2.0 cm 

 

 

The effluent from the AFBR and the sludge recycled from the clarifier are fed to 

bottom of the ACC where they are mixed with the reactor contents as a result of the 

turbulence created by the air injected. The mixture inside the ACC known as mixed 

liquor leaves the ACC through a center well as depicted in Figure 3-5.   

 

 



 36

 

Figure 3-5 Graphical Representation of the Aerated Solids Contact unit 

 

3.1.4. Clarifier 

The secondary clarifier consists of a 280 L (70 gal) polyethylene tank with a 

conical bottom section. The clarifier receives the water from the aerated contact 

chamber through a 3.81 cm (1 ½ inch) PVC pipe. The water is introduced to the clarifier 

tangentially in an 8 20.3 cm (in) diameter center well to reduce the inflow energy and 

enhances flocculation. The unit also has a rotary arm or scrapper which is connected to 

a 1 rpm gear motor (No. 9). The function of the arm is to scrape the conical section of 

the tank.   The clarified effluent is collected by three 38 mm (1 ½ in) PVC pipes located 

radially on top of the clarifier, and is finally discharged into the plant’s final effluent line. 